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samranis. FCC RF Test Report

Report No. :FG491912F

FR1 N12

Software Version: 23.06.1602

Transmitter Conducted Output Power And ERP, (Gt - Lc)=-6dB

NRBand SCS Bandwidth Arfcn  Freq(MHz) Modulation RB PCO‘\’,;‘;‘(’C‘;éerg) ERP(dBm) ERP(W)
12 15 5 140300 7015 DFT-s-OFDM QPSK _ 1@1 24.75 16.6 0.0457
12 15 5 140300 7015 DFT-s-OFDM 16 QAM __ 1@1 24.67 1652 0.0449
12 15 5 141500 7075 DFTs-OFDM QPSK 1@l 24.73 1658  0.0455
12 15 5 141500 7075 DFT-s-OFDM 16 0AM __ 1@1 24.72 1657  0.0454
12 15 5 142700 7135 DFT-s-OFDMQPSK __ 1@1 24.79 1664  0.0461
12 15 5 142700 7135 DFT-s-OFDM 16 QAM _ 1@1 24.77 16.62 00459
12 15 10 140800 704 DFT-s-OFDM QPSK _ 1@1 24.73 1658 0.0455
12 15 10 140800 704 DFT-s-OFDM 16 OAM __ 1@1 24.14 1599 0.0397
12 15 10 141500 7075 DFT-s-OFDMQPSK _ 1@1 24.76 1661 0.0458
12 15 10 141500 7075 DFT-s-OFDM 16 0AM __ 1@1 24.72 1657  0.0454
12 15 10 142200 711 DFT-s-OFDM QPSK _ 1@1 24.82 16.67  0.0465
12 15 10 142200 711 DFT-s-OFDM 16 QAM _ 1@1 24.77 16.62 00459
12 15 15 141300 7065  DFT-s-OFDM PI2 BPSK 36@18 247 1655  0.0452
12 15 15 141300 7065  DFT-s-OFDMPI2BPSK  1@1 24.83 1668 0.0466
12 15 15 141300 7065  DFT-s-OFDM PI2BPSK  1@77 24.86 1671 0.0469
12 15 15 141300 7065 DFT-s-OFDM QPSK  36@18 24.71 1656  0.0453
12 15 15 141300 7065 DFT-s-OFDM QPSK _ 1@1 24.83 16.68  0.0466
12 15 15 141300 7065 DFT-s-OFDM QPSK _ 1@77 24.94 1679 00478
12 15 15 141300 7065 DFT-s-OFDM 16 QAM __ 36@18 24.66 1651 0.0448
12 15 15 141300 7065 DFT-s-OFDM 16 QAM _ 1@1 24.6 1645 00442
12 15 15 141300 7065 DFT-s-OFDM 16 QAM _ 1@77 24.62 1647 00444
12 15 15 141300 7065 DFT-s-OFDM 64 QAM _ 36@18 23.24 1509 00323
12 15 15 141300 7065 DFT-s-OFDM 64 QAM __ 1@1 23.05 14.9 0.0309
12 15 15 141300 7065 DFT-s-OFDM 64 QAM __ 1@77 22.97 1482 00303
12 15 15 141300 7065  DFT-s-OFDM 256 QAM _ 36@18 21.21 1306 00202
12 15 15 141300 7065  DFT-s-OFDM 256 QAM __ 1@1 21.17 1302 0.0200
12 15 15 141300 7065  DFT-s-OFDM 256 QAM _ 1@77 211 1295 00197
12 15 15 141300 7065 CP-OFDM QPSK _ 39@19 237 1555  0.0359
12 15 15 141300 7065 CP-OFDM QPSK 1@1 23.83 1568  0.0370
12 15 15 141300 7065 CP-OFDM QPSK 1@77 23.74 1559 0.0362
12 15 15 141500 7075 _ DFT-s-OFDM PI2 BPSK 36@18 24.73 1658  0.0455
12 15 15 141500 7075  DFT-s-OFDMPI2BPSK  1@1 24.82 1667  0.0465
12 15 15 141500 7075  DFT-s-OFDM PI2 BPSK  1@77 24.86 1671 0.0469
12 15 15 141500 7075 DFT-s-OFDM QPSK __ 36@18 24.73 1658 0.0455
12 15 15 141500 7075 DFT-s-OFDM QPSK _ 1@1 24.84 16.69 00467
12 15 15 141500 7075 DFT-s-OFDM QPSK _ 1@77 24.89 16,74 00472
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12 15 15 141500 707.5 DFT-s-OFDM 16 QAM  36@18 24.7 16.55 0.0452
12 15 15 141500 707.5 DFT-s-OFDM 16 QAM 1@1 24.6 16.45 0.0442
12 15 15 141500 707.5 DFT-s-OFDM 16 QAM 1@77 24.63 16.48 0.0445
12 15 15 141500 707.5 DFT-s-OFDM 64 QAM 36@18 23.21 15.06 0.0321
12 15 15 141500 707.5 DFT-s-OFDM 64 QAM 1@1 23.04 14.89 0.0308
12 15 15 141500 707.5 DFT-s-OFDM 64 QAM 1@77 22.98 14.83 0.0304
12 15 15 141500 707.5 DFT-s-OFDM 256 QAM  36@18 21.21 13.06 0.0202
12 15 15 141500 707.5 DFT-s-OFDM 256 QAM @1 21.14 12.99 0.0199
12 15 15 141500 707.5 DFT-s-OFDM 256 QAM 1@77 21.02 12.87 0.0194
12 15 15 141500 707.5 CP-OFDM QPSK 39@19 23.7 15.55 0.0359
12 15 15 141500 707.5 CP-OFDM QPSK 1@1 23.74 15.59 0.0362
12 15 15 141500 707.5 CP-OFDM QPSK 1@77 23.69 15.54 0.0358
12 15 15 141700 708.5 DFT-s-OFDM P1/2 BPSK  36@18 24.69 16.54 0.0451
12 15 15 141700 708.5 DFT-s-OFDM PI/2 BPSK l@1 24.56 16.41 0.0438
12 15 15 141700 708.5 DFT-s-OFDM PI/2 BPSK  1@77 24.61 16.46 0.0443
12 15 15 141700 708.5 DFT-s-OFDM QPSK 36@18 24.69 16.54 0.0451
12 15 15 141700 708.5 DFT-s-OFDM QPSK l@1 24.76 16.61 0.0458
12 15 15 141700 708.5 DFT-s-OFDM QPSK 1@77 24.9 16.75 0.0473
12 15 15 141700 708.5 DFT-s-OFDM 16 QAM 36@18 24.71 16.56 0.0453
12 15 15 141700 708.5 DFT-s-OFDM 16 QAM l@1 24.78 16.63 0.0460
12 15 15 141700 708.5 DFT-s-OFDM 16 QAM 1@77 24.75 16.6 0.0457
12 15 15 141700 708.5 DFT-s-OFDM 64 QAM 36@18 23.21 15.06 0.0321
12 15 15 141700 708.5 DFT-s-OFDM 64 QAM l@1 23.02 14.87 0.0307
12 15 15 141700 708.5 DFT-s-OFDM 64 QAM 1@77 22.91 14.76 0.0299
12 15 15 141700 708.5 DFT-s-OFDM 256 QAM  36@18 21.18 13.03 0.0201
12 15 15 141700 708.5 DFT-s-OFDM 256 QAM l@1 21.06 12.91 0.0195
12 15 15 141700 708.5 DFT-s-OFDM 256 QAM 1@77 21.06 12.91 0.0195
12 15 15 141700 708.5 CP-OFDM QPSK 39@19 23.68 15.53 0.0357
12 15 15 141700 708.5 CP-OFDM QPSK l@1 23.75 15.6 0.0363
12 15 15 141700 708.5 CP-OFDM QPSK 1@77 23.63 15.48 0.0353
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation  Verdict  Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0038 PASS NV
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0040 PASS LV
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0066 PASS HV
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0028 PASS -30°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0054 PASS 20°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0040 PASS -10°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0023 PASS 0C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0030 PASS 10C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0038 PASS 20°C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0022 PASS 30C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0060 PASS 40C
QPSK
DFT-s-

12 15 10 141500  707.5 OFDM 50@0 0.0036 PASS 50°C
QPSK
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Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
12 15 10 141500 707.5 OFDM PI/2 50@0 4.41 13 PASS
BPSK
DFT-s-
12 15 10 141500 707.5 OFDM 50@0 5.37 13 PASS
QPSK
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
12 15 5 141500 707.5 CF(’?‘SEEM 25@0 4.4672 4.802
12 15 5 141500 707.5 Cfé%';?w“" 25@0 4.4586 4786
12 15 5 141500 707.5 C&%’Z?WM 25@0 4.4745 4765
12 15 5 141500 707.5 %Eéogm" 25@0 4.4718 4816
12 15 10 141500 707.5 CF(SS;'ZM 52@0 9.2574 9.674
12 15 10 141500 707.5 Cfé%';?ﬂ"" 52@0 9.2494 9.713
12 15 10 141500 707.5 C&%’m‘" 52@0 9.2791 9.675
12 15 10 141500 7075 %Eéogm" 52@0 9.2633 9.718
12 15 15 141500 707.5 CF(SS;'ZM 79@0 14.081 14.7
12 15 15 141500 707.5 Cfé%';?ﬂ"" 79@0 14.085 14.67
12 15 15 141500 707.5 C&%’m‘" 79@0 14.095 14.69
12 15 15 141500 707.5 %Eéogm" 79@0 14.13 14.71
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Conducted Spurious Emissions

NR SCS Bandwidth Arfen Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)

DFT-s-
12 15 5 140300 7015 OFDM 1@0 see graph
BPSK

12 15 5 140300 701.5 OFDM 1@0 see graph PASS

12 15 5 140300 701.5 OFDM 1@0 see graph ---

12 15 5 140300 701.5 OFDM 1@0 see graph PASS

12 15 5 141500 707.5 OFDM 1@0 see graph

12 15 5 141500 707.5 OFDM 1@0 see graph PASS

12 15 5 141500 707.5 OFDM 1@0 see graph

12 15 5 141500 707.5 OFDM 1@0 see graph PASS

12 15 5 142700 713.5 OFDM 1@0 see graph ---

12 15 5 142700 713.5 OFDM 1@0 see graph PASS

12 15 5 142700 713.5 OFDM 1@0 see graph ---

12 15 5 142700 713.5 OFDM 1@0 see graph PASS

12 15 10 140800 704.0 OFDM 1@0 see graph ---

12 15 10 140800 704.0 OFDM 1@0 see graph PASS

12 15 10 140800 704.0 OFDM 1@0 see graph ---

12 15 10 140800 704.0 OFDM 1@0 see graph PASS

12 15 10 141500 707.5 OFDM 1@0 see graph ---

12 15 10 141500 707.5 OFDM 1@0 see graph PASS

12 15 10 141500 707.5 OFDM 1@0 see graph ---

12 15 10 141500 707.5 OFDM 1@0 see graph PASS
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12 15 10 142200 711.0 OFDM 1@0 see graph ---

12 15 10 142200 711.0 OFDM 1@0 see graph PASS

12 15 10 142200 711.0 OFDM 1@0 see graph ---

12 15 10 142200 711.0 OFDM 1@0 see graph PASS

12 15 15 141300 706.5 OFDM 1@0 see graph ---

12 15 15 141300 706.5 OFDM 1@0 see graph PASS

12 15 15 141300 706.5 OFDM 1@0 see graph

12 15 15 141300 706.5 OFDM 1@0 see graph PASS

12 15 15 141500 707.5 OFDM 1@0 see graph ---

12 15 15 141500 707.5 OFDM 1@0 see graph PASS

12 15 15 141500 707.5 OFDM 1@0 see graph ---

12 15 15 141500 707.5 OFDM 1@0 see graph PASS

12 15 15 141700 708.5 OFDM 1@0 see graph ---

12 15 15 141700 708.5 OFDM 1@0 see graph PASS

12 15 15 141700 708.5 OFDM 1@0 see graph ---

12 15 15 141700 708.5 OFDM 1@0 see graph PASS
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SPORTON LAB.

FCC RF Test Report

Report No. :FG491912F

N12(5M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Low_CH

[Spectum anayzer 1

[Swept A

KEYSIGHT ot et 40 Fonr (RMS)
RT - oD O o 100

Ref Ly 75008
Ref Level 30,00 dBm

start 30 MHz

$top 7.160 GHz]
‘Sweep 13.3 ms (80001 pts)

Function

N12(5M) DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH

[Specirum Araiyzer 1

[Swegt SA

KEYSIGHT kit st 405 o T Poer (RS
C 00100

RT o Lo 1

Video BW 3.0 MHz"

$top 7.160 GHz]
‘Sweep 13.3 ms (80001 pts)

Function Function Width Function Vaiue

el
Swept SA

N12(5M)_DFT-s-
OFDM_QPSK_Edge 1RB_Left Low CH

#hdten 4003 = Power (RMS)

100100
Rin

Video BW 3.0 MHZ' Stop 7.160 GHz]
Sweep 123 ms (40001 ps)]

Function

N12(5M) DFT-s-
OFDM_QPSK_Edge_1RB_Left_Mid_CH

= Power (WS
o -

Tg: Free Run

Video BW 3.0 MHZ'

Stop 7.160 GHz]
Sweep 123 ms (40001 ps)]

Function
Bm

Functian Width Function Vaiue

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589

FAX : +86-755-8637-9595

FCC ID : R9C-OP24253

Page Number 1 A2-12 of 23



SPORTON LAB.

FCC RF Test Report

Report No. :FG491912F

N12(5M)_DFT-s-

OFDM_BPSK_Edge 1RB_Left High CH
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SPORTON LAB.
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Report No. :FG491912F

N12(10M)_DFT-s-
OFDM_BPSK_Edge_1RB_Left_Mid_CH
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Conducted Band Edge

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
12 15 5 140300 7015 Ralnetudl 1@0 seegraph  PASS
12 15 5 140300 7015 DFTQ'SP'SEDM 1@0 seegraph  PASS
12 15 5 140300 7015 RaleSe 25@0  seegraph  PASS
12 15 5 140300 701.5 DFTQ'S';‘SEDM 25@0 see graph PASS
12 15 5 142700 7135 DFT;,‘;’KF DM 1@24 see graph PASS
12 15 5 142700 7135 DFT(;;gIEDM 1@24 see graph PASS
12 15 5 142700 7135 DFTB_TD_gKFDM 25@0 see graph PASS
12 15 5 142700 7135 DFTéSP_gIEDM 25@0 see graph PASS
12 15 10 140800 704.0 DFTB_TD_gKFDM 1@0 see graph PASS
12 15 10 140800 704.0 DFT(;p_gE DM 1@0 see graph PASS
12 15 10 140800 704.0 DFT;;;E OM 50@0 see graph PASS
12 15 10 140800 704.0 DFT;P'gIE OM 50@0 see graph PASS
12 15 10 142200 711.0 DFTB_TD_gKFDM 1@51 see graph PASS
12 15 10 142200 711.0 DFTéSP_gIEDM 1@51 see graph PASS
12 15 10 142200 711.0 DFT;D'S?IEDM 50@0 see graph PASS
12 15 10 142200 711.0 DFT;F;gIEDM 50@0  seegraph  PASS
12 15 15 141300 706.5 DFTE;SP'SIE DM 1@0 seegraph  PASS
12 15 15 141300 706.5 DFTéSF;gIEDM 1@0 see graph PASS
12 15 15 141300 706.5 DFT;,‘SE OM 75@0 see graph PASS
12 15 15 141300 706.5 DFT;F;SEDM 75@0 see graph PASS
12 15 15 141700 708.5 DFT;,‘SE OM 1@78 see graph PASS
12 15 15 141700 708.5 DFT;F;SEDM 1@78 see graph PASS
12 15 15 141700 708.5 DFT;,‘SE OM 75@0 see graph PASS
12 15 15 141700 708.5 DFT(';F;gEDM 75@0 see graph PASS
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N12(5M)_DFT-s- N12(5M)_DFT-s-
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Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-1.5dB

Software Version: 23.06.1602

FR1 N38_ANT4

NR Band | SCS | Bandwidth | Arfcn | Freq(MHz) Modulation RB PCO‘\’,;‘;‘(’C‘;éerg) EIRP(dBm) | EIRP(W)
38 30 10 515000 | 2575 DFT-s-OFDM QPSK | 1@1 24.93 23.43 0.2203
38 30 10 515000 | 2575 DFT-s-OFDM 16 OAM | 1@1 24.68 23.18 0.2080
38 30 10 510000 | 2595 DFT-s-OFDMQPSK | 1@1 24.85 23.35 0.2163
38 30 10 510000 | 2595 DFT-s-OFDM 16 QAM | 1@1 24.64 23.14 0.2061
38 30 10 523000 | 2615 DFT-s-OFDMQPSK | 1@1 24.78 23.28 0.2128
38 30 10 523000 | 2615 DFT-s-OFDM 16 OAM | 1@1 24.54 23.04 0.2014
38 30 15 515500 | 25775 DFT-sOFDM QPSK | 1@1 24.95 23.45 0.2213
38 30 15 515500 | 25775 | DFT-s-OFDM160QAM | 1@1 24.67 23.17 0.2075
38 30 15 510000 | 2595 DFT-s-OFDM QPSK | 1@1 24.9 23.4 0.2188
38 30 15 510000 | 2595 DFT-s-OFDM 16 OAM | 1@1 24.57 23.07 0.2028
38 30 15 522500 | 26125 DFT-s-OFDMQPSK | 1@1 24.75 23.25 02113
38 30 15 522500 | 26125 | DFT-s-OFDM 16 0AM | 1@1 24.45 22.95 0.1972
38 30 20 516000 | 2580 DFT-s-OFDMQPSK | 1@1 24.95 23.45 02213
38 30 20 516000 | 2580 DFT-s-OFDM 16 OAM | 1@1 24.62 23.12 0.2051
38 30 20 510000 | 2595 DFT-s-OFDM QPSK | 1@1 24.9 23.4 0.2188
38 30 20 510000 | 2595 DFT-s-OFDM 16 0AM | 1@1 24.63 23.13 0.2056
38 30 20 522000 | 2610 DFT-sOFDM QPSK | 1@1 24.74 23.24 0.2109
38 30 20 522000 | 2610 DFT-s-OFDM 16 OAM | 1@1 24.48 22.98 0.1986
38 30 25 516500 | 25825 DFT-s-OFDMQPSK | 1@1 25.02 23.52 0.2249
38 30 25 516500 | 25825 | DFT-s-OFDM 16 0AM | 1@1 24.72 23.22 0.2099
38 30 25 510000 | 2595 DFT-s-OFDMQPSK | 1@1 25.06 23.56 0.2270
38 30 25 510000 | 2595 DFT-s-OFDM 16 OAM | 1@1 24.81 23.31 0.2143
38 30 25 521500 | 26075 DFT-s-OFDM QPSK | 1@1 24.88 23.38 0.2178
38 30 25 521500 | 26075 | DFT-s-OFDM160QAM | 1@1 24.59 23.09 0.2037
38 30 30 517000 | 2585 DFT-s-OFDMQPSK | 1@1 25.04 23.54 0.2259
38 30 30 517000 | 2585 DFT-s-OFDM 16 OAM | 1@1 24.75 23.25 02113
38 30 30 510000 | 2595 DFT-s-OFDM QPSK | 1@1 25.09 23.59 0.2286
38 30 30 510000 | 2595 DFT-s-OFDM 16 OAM | 1@1 24.78 23.28 0.2128
38 30 30 521000 | 2605 DFT-s-OFDMQPSK | 1@1 24.94 23.44 0.2208
38 30 30 521000 | 2605 DFT-s-OFDM 16 OAM | 1@1 24.67 2317 0.2075
38 30 40 518000 | 2590 | DFT-s-OFDM PI/2 BPSK | 50@25 25.00 23.59 0.2286
38 30 40 518000 | 2590 | DFT-s-OFDM PI2 BPSK | 1@1 25.04 2354 0.2259
38 30 40 518000 | 2590 | DFT-s-OFDM PI/2 BPSK | 1@104 25.05 23.55 0.2265
38 30 40 518000 | 2590 DFT-s-OFDM QPSK | 50@25 25 235 0.2239
38 30 40 518000 | 2590 DFT-s-OFDM QPSK | 1@1 24.98 23.48 0.2228
38 30 40 518000 | 2590 DFT-s-OFDM QPSK | 1@104 25 235 0.2239
38 30 40 518000 | 2590 DFT-s-OFDM 16 QAM | 50@25 24.74 23.24 0.2109
38 30 40 518000 | 2590 DFT-s-OFDM 16 QAM | 1@1 24.69 23.19 0.2084
38 30 40 518000 | 2590 DFT-s-OFDM 16 QAM | 1@104 24.75 23.25 02113
38 30 40 518000 | 2590 DFT-s-OFDM 64 QAM | 50@25 236 221 0.1622
38 30 40 518000 | 2590 DFT-s-OFDM 64 QAM | 1@1 23.65 2215 0.1641
38 30 40 518000 | 2590 DFT-s-OFDM 64 QAM | 1@104 23.62 22.12 0.1629
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38 30 40 518000 2590 DFT-s-OFDM 256 QAM | 50@25 21.63 20.13 0.1030
38 30 40 518000 2590 DFT-s-OFDM 256 QAM @1 21.43 19.93 0.0984
38 30 40 518000 2590 DFT-s-OFDM 256 QAM | 1@104 21.43 19.93 0.0984
38 30 40 518000 2590 CP-OFDM QPSK 53@26 24.04 22.54 0.1795
38 30 40 518000 2590 CP-OFDM QPSK @1 23.95 22.45 0.1758
38 30 40 518000 2590 CP-OFDM QPSK 1@104 24.01 2251 0.1782
38 30 40 519000 2595 DFT-s-OFDM PI1/2 BPSK | 50@25 25.04 23.54 0.2259
38 30 40 519000 2595 DFT-s-OFDM PI/2 BPSK @1 25.06 23.56 0.2270
38 30 40 519000 2595 DFT-s-OFDM PI/2 BPSK | 1@104 25.09 23.59 0.2286
38 30 40 519000 2595 DFT-s-OFDM QPSK 50@25 25.04 23.54 0.2259
38 30 40 519000 2595 DFT-s-OFDM QPSK 1@1 25.03 23.53 0.2254
38 30 40 519000 2595 DFT-s-OFDM QPSK 1@104 25.06 23.56 0.2270
38 30 40 519000 2595 DFT-s-OFDM 16 QAM | 50@25 24.73 23.23 0.2104
38 30 40 519000 2595 DFT-s-OFDM 16 QAM 1@1 24.74 23.24 0.2109
38 30 40 519000 2595 DFT-s-OFDM 16 QAM 1@104 24.74 23.24 0.2109
38 30 40 519000 2595 DFT-s-OFDM 64 QAM | 50@25 23.57 22.07 0.1611
38 30 40 519000 2595 DFT-s-OFDM 64 QAM 1@1 23.7 222 0.1660
38 30 40 519000 2595 DFT-s-OFDM 64 QAM | 1@104 23.63 22.13 0.1633
38 30 40 519000 2595 DFT-s-OFDM 256 QAM | 50@25 21.57 20.07 0.1016
38 30 40 519000 2595 DFT-s-OFDM 256 QAM 1@1 21.44 19.94 0.0986
38 30 40 519000 2595 DFT-s-OFDM 256 QAM | 1@104 21.46 19.96 0.0991
38 30 40 519000 2595 CP-OFDM QPSK 53@26 24.01 2251 0.1782
38 30 40 519000 2595 CP-OFDM QPSK l@1 24.01 22.51 0.1782
38 30 40 519000 2595 CP-OFDM QPSK 1@104 23.92 22.42 0.1746
38 30 40 520000 2600 DFT-s-OFDM PI/2 BPSK | 50@25 24.96 23.46 0.2218
38 30 40 520000 2600 DFT-s-OFDM PI/2 BPSK | 1@1 25.05 23.55 0.2265
38 30 40 520000 2600 DFT-s-OFDM PI/2 BPSK | 1@104 25.07 23.57 0.2275
38 30 40 520000 2600 DFT-s-OFDM QPSK 50@25 24.99 23.49 0.2234
38 30 40 520000 2600 DFT-s-OFDM QPSK 1@1 24.98 23.48 0.2228
38 30 40 520000 2600 DFT-s-OFDM QPSK 1@104 25.17 23.67 0.2328
38 30 40 520000 2600 DFT-s-OFDM 16 QAM | 50@25 24.65 23.15 0.2065
38 30 40 520000 2600 DFT-s-OFDM 16 QAM 1@1 24.76 23.26 0.2118
38 30 40 520000 2600 DFT-s-OFDM 16 QAM | 1@104 24.79 23.29 0.2133
38 30 40 520000 2600 DFT-s-OFDM 64 QAM | 50@25 23.51 22.01 0.1589
38 30 40 520000 2600 DFT-s-OFDM 64 QAM 1@1 23.59 22.09 0.1618
38 30 40 520000 2600 DFT-s-OFDM 64 QAM | 1@104 23.62 22.12 0.1629
38 30 40 520000 2600 DFT-s-OFDM 256 QAM | 50@25 21.51 20.01 0.1002
38 30 40 520000 2600 DFT-s-OFDM 256 QAM 1@1 21.43 19.93 0.0984
38 30 40 520000 2600 DFT-s-OFDM 256 QAM | 1@104 21.48 19.98 0.0995
38 30 40 520000 2600 CP-OFDM QPSK 53@26 23.93 22.43 0.1750
38 30 40 520000 2600 CP-OFDM QPSK 1@1 23.96 22.46 0.1762
38 30 40 520000 2600 CP-OFDM QPSK 1@104 23.99 22.49 0.1774
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Software Version: 23.06.1602

FR1 N41_ANT4

Transmitter Conducted Output Power And EIRP, (Gt - Lc)=-1.5dB

NR SCS Bandwidth Freq . Conducted EIRP EIRP
Band (kH2) (MH2) ALife] (MH2) el et A Power(dBm)  (dBm) )

41 30 10 500202  2501.01 DFT(;;SEDM 1@1 25.93 2443 02773
DFT-s-OFDM

41 30 10 500202  2501.01 L6 oam 1@1 25.48 2398 0.2500

41 30 10 518598  2592.99 DFT;F;SEDM 1@1 26.06 2456 0.2858

41 30 10 518508  2592.99 ~DFI-SOFDM 45, 25.58 2408  0.2559

16 QAM

41 30 10 537000 2685 DFT;F;SEDM 1@1 25.75 2425  0.2661
DFT-s-OFDM

41 30 10 537000 2685 L6 oAM 1@1 25.29 2379 02393

41 30 15 500700 25035 DFT;F;SEDM 1@1 26 245 0.2818
DFT-s-OFDM

41 30 15 500700 25035 16 oAM 1@1 25.59 2400 02564

41 30 15 518598  2592.99 DFTSF;S}EDM 1@1 26.02 2452 02831
DFT-s-OFDM

41 30 15 518598  2592.99 16 oAM 1@1 25.59 2400 02564

41 30 15 536496  2682.48 DFTSF;S}EDM 1@1 25.92 2442 02767

2 30 15 536496 268248 DF1-SOFDM 1@1 25.49 2399  0.2506

16 QAM

4 30 20 501204  2506.02 DFTQ'SP'gEDM 1@1 25.88 24.38 0.2742
DFT-s-OFDM

41 30 20 501204  2506.02 L6 oAu 1@1 25.35 2385 02427

41 30 20 518508  2592.99 DFT('?SF;‘SDEDM 1@1 26.05 2455 02851
DFT-s-OFDM

41 30 20 518508  2592.99 L6 oAm 1@1 25.54 2404 02535

41 30 20 535008  2679.99 DFT('?SF;‘SDEDM 1@1 25.92 2442 02767
DFT-s-OFDM

41 30 20 535008  2679.99 16 oAm 1@1 25.46 2396  0.2489

41 30 25 501702  2508.51 DFT('?SF;‘SDEDM 1@1 25.93 2443 02773
DFT-s-OFDM

41 30 25 501702  2508.51 16 oAm 1@1 25.42 2392 0.2466

41 30 25 518508  2592.99 DFT(';F;SEDM 1@1 25.99 2449 02812
DFT-s-OFDM

41 30 25 518508  2592.99 L6 oAm 1@1 25.51 2401 02518

41 30 25 535500 26775 DFT(';;(S)EDM 1@1 25.94 2444 02780
DFT-s-OFDM

41 30 25 535500 26775 L6 oAm 1@1 25.46 23.96  0.2489

41 30 30 502200 2511 DFT(';;(S)EDM 1@1 25.94 2444 02780
DFT-s-OFDM

41 30 30 502200 2511 L6 oAm 1@1 25.46 23.96  0.2489
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41 30 30 518598  2592.99 DFT(;;SE DM @1 26.04 2454  0.2844
DFT-s-OFDM
41 30 30 518598  2592.99 16 oAM 1@1 25,56 2406  0.2547
41 30 30 534996  2674.98 DFT(;;SE DM @1 26.03 2453  0.2838
41 30 30 534996  2674.98  DF1-S-OFDM 1@1 25.62 24.12 0.2582
16 QAM
41 30 35 502704  2513.52 DFTéSP'gE PM @1 25.95 2445 02786
41 30 35 502704 251352 DOFISOFDM 5, 25.48 2398 0.2500
16 QAM
41 30 35 518598  2592.99 DFTéSP'gE PM @1 26 245 0.2818
41 30 35 518508  2592.99 ~DOFISOFDM 5, 25.56 2406  0.2547
16 QAM
41 30 35 534498  2672.49 DFT('?SF;SEDM 1@1 26 245 0.2818
41 30 35 534498 267249 OFISOFDM 5, 25.55 2405  0.2541
16 QAM
41 30 40 503202  2516.01 DFT('?SF;SEDM 1@1 25.86 2436 02729
DFT-s-OFDM
41 30 40 503202  2516.01 16 onM 1@1 25.41 2391 0.2460
41 30 40 518598  2592.99 DFT('?SF;SEDM 1@1 25.98 2448  0.2805
DFT-s-OFDM
41 30 40 518598  2592.99 16 oAM 1@1 25,53 2403 0.2529
41 30 40 534000 2670 DFT('?SF;SEDM 1@1 25.95 2445 02786
DFT-s-OFDM
41 30 40 534000 2670 16 onM 1@1 25.47 2397  0.2495
41 30 45 503700 25185 DFT('?SF;SEDM 1@1 25.87 2437 02735
DFT-s-OFDM
41 30 45 503700 25185 16 oAM 1@1 25.41 2391 0.2460
41 30 45 518508  2592.99 DFTéSF;gE bM 1@1 25.95 2445 02786
41 30 45 518508  2592.99  DFI-SOFDM 1@1 2553 2403 0.2529
16 OAM
41 30 45 533496  2667.48 DFTC';gE bM 1@1 25.89 2439 02748
4 30 45 533496  2667.48 DF1-S-OFDM 1@1 25.43 23.93 0.2472
16 QAM
41 30 50 504204  2521.02 DFTQ'SF;gIE bM 1@1 25.88 24.38 0.2742
41 30 50 504204 252102 DFI-S-OFDM 1@1 25.43 23.93 0.2472
16 QAM
41 30 50 518508  2592.99 DFTéSF;gE bM 1@1 25.97 2447 02799
DFT-s-OFDM
41 30 50 518598  2592.99 16 oAM 1@1 25.5 24 0.2512
41 30 50 532008  2664.99 DFT;P'gE OM 1@1 25.95 2445 02786
41 30 50 532008 266499 DFI-STOFDM 1@1 25.48 2398  0.2500
16 QAM
41 30 60 505200 2526 DFT;P'gE bM 1@1 25.82 2432 02704
DFT-s-OFDM
41 30 60 505200 2526 L6 oAM 1@1 25.34 2384 02421
41 30 60 518598  2592.99 DFT;P'SE bM 1@1 25.93 2443 02773
41 30 60 518508  2592.99 ~ DFI-S-OFDM 1@1 25.43 2393 0.2472
16 QAM
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41 30 60 531996  2659.98 DFT(;;SE DM 1@1 25.93 2443 02773
DFT-s-OFDM
41 30 60 531996  2659.98 16 oAM 1@1 25.46 2396  0.2489
41 30 70 505200  2531.01 DFT(;;SE DM 1@1 25.99 2449 02812
41 30 70 505200 253101 DF1-S-OFDM 1@1 2557 24.07 0.2553
16 QAM
41 30 70 518598  2592.99 DFTéSP'gE OM 1@1 25.95 2445 02786
41 30 70 518508  2502.99 ~DFI-S-OFDM 1@1 25.48 2398 0.2500
16 QAM
41 30 70 531996 2655 DFTéSP'gE OM 1@1 25.97 2447 02799
DFT-s-OFDM
41 30 70 531996 2655 16 onM 1@1 25.5 24 0.2512
41 30 80 507204  2536.02 DFT(';;SEDM 1@1 26 245 0.2818
41 30 80 507204 253602 DFI-S-OFDM 1@1 25.55 2405  0.2541
16 QAM
41 30 80 518598  2592.99 DFT(';;SEDM 1@1 25.97 2447 02799
DFT-s-OFDM
41 30 80 518598  2592.99 16 onM 1@1 25,53 2403 0.2529
41 30 80 520008  2649.99 DFT(';;SEDM 1@1 26.13 2463  0.2904
DFT-s-OFDM
41 30 80 520008  2649.99 16 oAM 1@1 25.58 2408  0.2559
41 30 90 508200 2541 DFT(';;SEDM 1@1 25.99 2449 02812
DFT-s-OFDM
41 30 90 508200 2541 16 onM 1@1 25.58 2408  0.2559
41 30 90 518598  2592.99 DFT(';;SEDM 1@1 25.95 2445 02786
41 30 90 518508  2502.99 ~ DFI-S-OFDM 1@1 25.46 23.96 0.2489
16 QAM
41 30 90 528096  2644.98 DFTéSF;gE OM 1@1 26.13 2463  0.2904
41 30 90 528096 264498 DFI-SOFDM 1@1 25.68 2418  0.2618
16 OAM
DFT-s-OFDM
v 30 100 500202 254601  CLISOM  135@67 26.02 2452 02831
DFT-s-OFDM
41 30 100 509202 254601  CRISORD 1@1 26.03 2453  0.2838
DFT-s-OFDM
41 30 100 500202 254601  CRISORD 1@271 26.17 2467 02931
41 30 100 500202  2546.01 DFTC';gE DM 135@67 25.99 2449 02812
4 30 100 509202  2546.01 DFTC';gE OM 1@1 25.96 24.46 0.2793
41 30 100 509202  2546.01 DFTéSF;gE DM @271 26.06 2456  0.2858
M 30 100 509202 254601 DFISOFDM 135667 255 24 0.2512
16 QAM
41 30 100 509202  2546.01 DFlTéSéaiADM 1@1 25.53 2403 0.2529
41 30 100 509202 254601 PP SOFDM 5501 25.6 241 0.2570
16 QAM
41 30 100 509202  2546.01 D':gféa';ﬂDM 135@67 24,53 2303 0.2009
41 30 100 509202 254601 DF1:S-OFDM 1@1 24.61 23.11 0.2046
64 QAM
41 30 100 509202 254601 DFISSOFDM G571 24.65 23.15 0.2065
64 QAM
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41 30 100 500202  2546.01 D';Eg‘g:ﬁ"" 135@67 22.64 2114 0.1300
41 30 100 500202  2546.01 D';Eg‘g:ﬁ"" 1@1 22.42 2092 0.1236
41 30 100 500202  2546.01 D';Eg‘g:ﬁ"" 1@271 22.59 21.09  0.1285
41 30 100 509202  2546.01 CF;SEEM 137@68 24.95 2345 02213
41 30 100 500202  2546.01 CFSS;EM 1@1 24.84 2334 0.2158
41 30 100 500202  2546.01 CFSS;EM 1@271 25 235 0.2239
41 30 100 518508 250299 CLISOOM  135@67 26.16 2466 0.2924
41 30 100 518508 250299 CLISOOM @1 25.9 24.4 0.2754
41 30 100 518508 250299 CLISOOM @271 25.97 2447 0.2799
41 30 100 518508  2592.99 DFT(';;SEDM 135@67 26.14 2464  0.2011
41 30 100 518508  2592.99 DFT(';;SEDM 1@1 25.93 2443 02773
41 30 100 518508  2592.99 DFT(';;SEDM 1@271 25.92 2442 0.2767
41 30 100 518508  2592.99 DFIéSé%iADM 135@67 25.7 24.2 0.2630
41 30 100 518508  2592.99 DFIéSé%iADM 1@1 25.44 2394  0.2477
41 30 100 518508  2592.99 DFIéSé%iADM 1@271 25.49 2399  0.2506
41 30 100 518508  2592.99 DF&S('??\';ADM 135@67 24.71 2321 0.2094
41 30 100 518508  2592.99 DF&S('??\';ADM 1@1 24.61 2311 0.2046
41 30 100 518508  2592.99 DF&S&';ADM 1@271 24.57 2307  0.2028
41 30 100 518598  2502.99 D';Egg:ﬁ'\" 135@67 22.8 21.3 0.1349
41 30 100 518508  2592.99 ng'gg:,\'i"" 1@1 22.42 2092 0.1236
41 30 100 518598  2502.99 ng'gg:,\'i"" 1@271 22.45 2095  0.1245
41 30 100 518508  2502.99 CFSSQEM 137@68 25.12 2362 0.2301
41 30 100 518508  2502.99 CFSSQEM 1@1 24.79 2329 02133
41 30 100 518508  2502.99 CFSSQEM 1@271 24.86 2336 0.2168
41 30 100 528000 2640  PEISOFOM 135@67 26.08 2458  0.2871
41 30 100 528000 2640 DEE'ZS'B%Z?(M 1@1 26.11 2461  0.2801
41 30 100 528000 2640  PEISOROM 1@om 25.86 2436 02729
41 30 100 528000 2640 DFT(;;SEDM 135@67 26.02 2452 02831
41 30 100 528000 2640 DFT(;;gEDM 1@1 26.04 2454  0.2844
41 30 100 528000 2640 DFT(;;gEDM 1@271 25.83 2433 02710
41 30 100 528000 2640 DFlTéSéa';ADM 135@67 25.62 2412 0.2582
41 30 100 528000 2640 DFlTéSéa';ADM 1@1 25.62 2412 0.2582
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41 30 100 528000 2640  PFISOFDM 5501 25.36 2386 0.2432
16 QAM
41 30 100 528000 2640  PFISOFDM 05467 24.61 2311 0.2046
64 QAM
DFT-s-OFDM
41 30 100 528000 2640 64 OAM 1@1 24.64 2314  0.2061
41 30 100 528000 2640  DFI:SSOFDM 5591 24.42 22.92 0.1959
64 QAM
DFT-s-OFDM
4 30 100 528000 2640 255 OAM 135@67 22.69 2119 01315
DFT-s-OFDM
4 30 100 528000 2640 255 OAM 1@1 2257 2107 01279
DFT-s-OFDM
4 30 100 528000 2640 255 OAM 1@271 22.34 2084 01213
4 30 100 528000 2640 CFSSEEM 137@68 25.01 2351  0.2244
4 30 100 528000 2640 C'BSEEM 1@1 24.92 2342 02198
4 30 100 528000 2640 C'BSEEM 1@271 24.83 2333 02153
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Frequency Stability

NR SCS Bandwidth Arfcn Freq Modulation RB Deviation Verdict Environment
Band (kHz) (MHz) (MHz) (ppm)

DFT-s-

4 30 20 518508  2592.99 OFDM 50@0  0.0068 PASS Y
QPSK
DFT-s-

4 30 20 518508  2592.99 OFDM 50@0  0.0046 PASS LV
QPSK
DFT-s-

4 30 20 518508  2592.99 OFDM 50@0  0.0028 PASS HV
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0061 PASS -30°C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0055 PASS -20°C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0045 PASS -10C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0037 PASS 0C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0041 PASS 10C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0068 PASS 20C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0066 PASS 30C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0057 PASS 40°C
QPSK
DFT-s-

41 30 20 518598  2592.99 OFDM 50@0  0.0054 PASS 50C
QPSK
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SPORTON LAB.

FCC RF Test Report

Report No. :FG491912F

Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)
DFT-s-
41 30 20 518598 2592.99  OFDM PI/2 50@0 4.3 13 PASS
BPSK
DFT-s-
41 30 20 518598 2592.99 OFDM 50@0 5.26 13 PASS
QPSK
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N41(20M)_DFT-s-OFDM_PI_2- N41(20M)_DFT-s-
BPSK_Outer_Full_Mid_CH OFDM_QPSK_Outer_Full_Mid_CH

Alfen 4068 Trig. RF Burs
H Gan Low
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Occupied Bandwidth

NR SCS Bandwidth Arfen Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
41 30 10 518508  2502.99 CF(’D‘S;?M 24@0 8.5705 9.251
41 30 10 518508  2502.99 Cfé%';?w“" 24@0 8.5757 9.12
41 30 10 518598 2592.99 C&%’Z?WM 24@0 8.5674 9.242
41 30 10 518508  2502.99 %EéOQFE&A 24@0 8.5681 9.139
41 30 15 518508  2502.99 CP(ngEM 38@0 13.54 14.36
41 30 15 518508  2502.99 Cfé%';?ﬂ"" 38@0 13.555 14.25
41 30 15 518598  2502.99 C&%’m‘" 38@0 13.617 14.4
a1 30 15 518508  2502.99 %Eéogm" 38@0 13.557 14.37
41 30 20 518508  2592.99 CP(ngEM 51@0 18.229 18.86
41 30 20 518508  2592.99 Cfé%';?ﬂ"" 51@0 18.25 18.87
41 30 20 518598  2502.99 C&%’Z?MM 51@0 18.161 18.95
a1 30 20 518508  2502.99 %Eéogm" 51@0 18.156 10.04
41 30 25 518598 2592.99 CFSSEEM 65@0 23.183 24.08
41 30 25 518508  2592.99 Cfé%i?ﬂ"" 65@0 23.147 24.07
41 30 25 518598  2502.99 C&%’Z?WM 65@0 23.156 24.16
a1 30 25 518508  2502.99 %Eéogm" 65@0 23.237 24.32
41 30 30 518598 2592.99 CFSSEEM 78@0 27.798 29.02
41 30 30 518508  2592.99 Cfé%i?ﬂ"" 78@0 27.871 28.86
41 30 30 518508  2502.99 C&%’Z’iﬂ“" 78@0 27.778 28.88
41 30 30 518508  2502.99 %Eéogm" 78@0 27.707 28.86
41 30 35 518508  2592.99 CFSSEEM 92@0 32.88 34.28
41 30 35 518508  2592.99 Cfé%i?/l"" 92@0 32.885 34.12
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41 30 35 518508  2502.99 C&%i?wM 92@0 32.811 34.12
41 30 35 518598 2592.99 %';éOQFEM 92@0 32.95 34.02
41 30 40 518508  2502.99 CF(’D‘SS?M 106@0 37.828 39.23
41 30 40 518508  2502.99 Cfé%';?ﬂ"" 106@0 37.806 39.08
41 30 40 518508  2502.99 C&%i?wM 106@0 37.887 39.22
41 30 40 518598 2592.99 %';éOQFEM 106@0 37.726 39.26
a1 30 45 518508  2502.99 CF(SS;?M 119@0 42.523 43.88
41 30 45 518508  2592.99 Cfé%';?ﬂ"" 119@0 42.426 43.91
41 30 45 518508  2502.99 C&%’m‘" 119@0 42.326 43.98
41 30 45 518598 2592.99 ggéogm" 119@0 42.342 43.92
a1 30 50 518508  2502.99 CF(SS;?M 133@0 47.588 49.2
41 30 50 518508  2592.99 Cfé%';?ﬂ"" 133@0 47.477 49.04
41 30 50 518508 259299 C&%’m‘" 133@0 47.394 49.08
41 30 50 518598  2502.99 g';’éogm" 133@0 47.426 48.97
a1 30 60 518508  2502.99 CFSSQEM 162@0 57.751 50.61
41 30 60 518598 2592.99 Cfé%':A?AM 162@0 57.865 59.69
41 30 60 518508  2592.99 C&%FA?AM 162@0 57.721 59.7
41 30 60 518598  2502.99 g';’éogm" 162@0 57.681 50.68
a1 30 70 518508  2502.99 CFSSQEM 189@0 67.584 69.66
41 30 70 518598 2592.99 Cfé%':A?AM 189@0 67.336 69.66
41 30 70 518508  2592.99 C&%’m"' 189@0 67.481 69.76
41 30 70 518598  2502.99 széogm" 189@0 67.442 69.71
41 30 80 518598  2502.99 CFSSEEM 217@0 77.512 79.91
41 30 80 518598 2592.99 CE%Z?AM 217@0 77.496 79.9
41 30 80 518508  2592.99 C&%’m"' 217@0 77.486 79.98
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41 30 80 518508  2502.99 ggéogm/l 217@0 77.459 79.98
41 30 90 518598 2592.99 C'ESEEM 245@0 87.523 90.16
41 30 90 518508  2502.99 Cfé%';?/l"" 245@0 87.366 90.17
41 30 90 518508  2502.99 C&%’Z?AM 245@0 87.51 90.18
41 30 90 518508  2502.99 ggéogm/l 245@0 87.418 90.17
41 30 100 518598 2592.99 C'SS'S:EM 273@0 97.304 100.6
a1 30 100 518508  2502.99 Cfé%';'i/l'v' 273@0 97.42 100.4
41 30 100 518508  2592.99 CGFZ%';?AM 273@0 97.702 100.4
41 30 100 518508  2502.99 2';&052,\';" 273@0 97.357 100.5
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N41(10M)_CP- N41(10M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Bideo BW 300,00 kHz* Span 20 Mz, 25929 SVideo B 300.00 kHz"

Span 20 WHz|
Sweep 2.53 ms (1001 pts)

Sweep 253 ms (1001 pis)

Total Paver

N41(10M)_CP-OFDM_64 N41(10M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

Span 20 M, [Center 2.59299 GHz Y 300.00 kHz" Span 20 WHz|
Sweep 2.53 ms (1001 pts) #Res BW 100,00 kHz Sweep 253 ms (1001 pis)

2

Occipied Bandwil
B

Total Paver
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N41(15M)_CP- N41(15M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Bideo BW 470,00 kHz* Span 30 Mz, 25929 SVideo B 47000 kHz'

Span 30 MHz|
Sweep 1.67 ms (1001 ps)

Sweep 167 ms (1001 pis)

Total Paver

N41(15M)_CP-OFDM_64 N41(15M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

ideo BW 470,00 kHz" Span 30 MHz,
Sweep 1.67 ms (1001 ps)

Span 30 MHz|
Sweep 167 ms (1001 pis)

Ocaupied Barx
Total Pawer
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SPORTON LAB.

FCC RF Test Report

Report No. :FG491912F

N41(20M)_CP-
OFDM_QPSK_Outer_Full_Mid_CH

ideo BW 620,00 kHz" Span 40 Mz,

Sweep 1.27 ms (1001 pts)

N41(20M)_CP-OFDM_64
QAM_Outer_Full_Mid_CH

Bideo BW 620,00 kHz*

N41(20M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

SVideo B 620,00 kHz' Span 40 MKz|

Sweep 1.27 ms (1001 pis)

Total Paver

N41(20M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

(Center 2.59299 GHz
#Res BWW 200.00 kHz

SVideo B 620,00 kHz'

2

Ocaupied Barx

Total Paver

Sporton International Inc. (ShenzZhen)
TEL : +86-755-8637-9589
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N41(25M)_CP- N41(25M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Bideo BW 10,00 kHz* Span 50 Mz, 2 SVideo BW 910,00 kz'

Span 50 MHz|
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver 286 dBm

N41(25M)_CP-OFDM_64 N41(25M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Aiten. 4068

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 50 MHz, 2 SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Span 50 MHz|

Total Paver
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N41(30M)_CP- N41(30M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

Bideo BW 10,00 kHz* Span 60 Mz, 2 SVideo BW 910,00 kz'

Span 60 MHz|
Sweep 1.00 ms (1001 pts)

Sweep 1,00 ms (1001 pis)

Total Paver

N41(30M)_CP-OFDM_64 N41(30M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

ideo BW 910,00 kHz" Span 60 MHz, 2 SWideo BW 910.00 kHz"
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Span 60 MHz|

Total Paver
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N41(35M)_CP- N41(35M)_CP-OFDM_16
OFDM_QPSK_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Spectnum Anaiyzer
(Occupied BY

Aiten. 4068

Scale/Div 10.0 B

#¥ideo BW 1.1000 MHz" Span TOMH, 2 #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) Sweep 1,00 ms (1001 pis)

Total Paver

N41(35M)_CP-OFDM_64 N41(35M)_CP-OFDM_256
QAM_Outer_Full_Mid_CH QAM_Outer_Full_Mid_CH

Scale/Div 10.0 B

#¥ideo BW 1.1000 MHz" Span TOMH, 2 #Video BW 1.1000 MHz" Span 70 MHz|
Sweep 1.00 ms (1001 pts) R Sweep 1,00 ms (1001 pis)

Total Paver
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